
                  
 
 

5300 Claus Road #5 
Aemetis Advanced Products Riverbank, Inc.          Modesto, CA  95357 

www.aemetis.com                                                                                                      209‐863‐0959 

  
 

 
   

Riverbank Army Ammunition Plant Specific Plan 

Addendum to the  
Final Environmental Impact Report 
State Clearinghouse #2011022015 

 
 
 
 

Aemetis Advanced Products Riverbank, Inc. 
Carbon Zero 1 Project  

Riverbank Industrial Complex 
Riverbank, CA 

 
 
 
 
 
 
 

CEQA Lead Agency 
City of Riverbank 
6707 Third Street 

Riverbank CA 95367 

Prepared By 
Trinity Consultants, Inc. 

20 Corporate Drive, Suite 285 
Irvine CA 92606 
[...]
The reformer will be heated using off gases from the PSA as fuel, with natural gas used during startup and 
for supplemental energy. Heat will be recovered from the flue gas to generate steam used throughout the 
facility. The exhaust from the heaters will flow through an SCR prior to venting to atmosphere. 



 

 
Riverbank Industrial Complex  CEQA Addendum 
Aemetis Carbon Zero 1 Project 8 May 2023 

2.4 Inputs and Outputs 

2.4.1 Inputs 
Table 1 lists the types and quantities of feedstock and other materials that will be used by the facility. 

Table 1  Input Materials 

Input Quantity Used Transportation 
Mode Number of Deliveries 

Feedstock 
Vegetable Oil and 
Animal Fat (tallow) 

475,000 gal/day (11,300 BPD) Feedstock may be 
received by rail car, 
tanker truck or iso-

container truck 

16 rail cars/day 
or 

86 iso-container 
trucks/day 

or 
68 tanker trucks/day 

(or combination) 
Pretreatment 
Citric Acid (50%) 54,750 gal/yr 

 
1,000 gal trucks 

 
55 trucks/yr 

 
Sodium Hydroxide 

(50%) 
82,125 gal/yr 1,000 gal trucks 

 
83 trucks/yr 

 
Bleaching Earth 7,200 tons/yr 24 ton trucks 300 trucks/yr 

 
Filter Aid 4,344 tons/yr 24 ton trucks 181 trucks/yr 

 
HydroFlex  Unit 

SulfrZol 54 38,500 gal/yr 
 

1,000 gal trucks 39 trucks/yr 
 

MDEA 15,200 gal/yr 1,000 gal trucks 16 trucks/yr 
Boiler 
Oxygen Scavenger 4,380 gal/yr 

 
Tote 11 totes/yr 

 
Amine 2,190 gal/yr 

 
Tote 6 totes/yr 

 
Phosphate 2,190 gal/yr 

 
Tote 6 totes/yr 

 
Cooling Water 
Sodium Hydroxide 

(50%) 
13,000 gal/yr 

 
1,000 gal trucks 

 
13 trucks/yr 

 
Sodium 

Hypochlorite 
13,000 gal/yr 

 
1,000 gal trucks 

 
13 trucks/yr 

 
Corrosion Inhibitor 4,800 gal/yr 

 
Tote 

 
12 totes/yr 

 
Dispersant 13,000 gal/yr 

 
1,000 gal trucks 13 trucks/yr 

 
Demin Water 

Anti-Scalant 8,760 gal/yr Tote 22 totes/yr 



 

 
Riverbank Industrial Complex  CEQA Addendum 
Aemetis Carbon Zero 1 Project 9 May 2023 

Input Quantity Used Transportation 
Mode Number of Deliveries 

Bisulfite 8,760 gal/yr 
 

Tote 
 

22 totes/yr 
 

Sodium Hydroxide 
(50%) 

19,710 gal/yr 
 

1,000 gal trucks 
 

20 trucks/yr 
 

Wastewater Treatment 
Sodium Hydroxide 

(50%) 
4,380 gal/yr 

 
Tote 

 
11 totes/yr 

 
HCl Acid 4,380 gal/yr 

 
Tote 

 
11 totes/yr 

 
Polymer 8,760 gal/yr 

 
Tote 

 
22 totes/yr 

 
Coagulant/Nutrient 8,760 gal/yr 

 
Tote 

 
22 totes/yr 

 
SCRs: 

19% Aqueous 
Ammonia 

 

HFU – 6,800 gal/yr 
Boiler – 13,500 gal/yr 

Hydrogen – 40,200 gal/yr 
 
 

6,400 gal trucks, 19% 
aqueous ammonia will 
be stored centrally and 

pumped to the two 
SCR locations. 

 

10 trucks/yr 

2.4.2 Storage Tanks 
The facility will include onsite tanks to store finished products and liquid additives used in the processes. The 
storage tanks will include:  
 
► Oil and Tallow Feedstock Storage – 4 tanks, 38,750 barrels each, cone roof 
► Feedstock Blending Tanks – 2 tanks, 8,950 barrels each, cone roof 
► Buffer Tanks – 2 tanks, 7,150 barrels each, cone roof 
► RD/SAF – 4 tanks, 24,100 barrels each, internal floating roof 
► Naphtha – 2 tanks, 4,850 barrels each, internal floating roof 
► Slop/Off-spec – 1 tank, 3,650 barrels, internal floating roof 
► Slop/Off-spec – 1 tank, 7,150 barrels, internal floating roof 
► Untreated Oil (Soapstock) – 1 tank, 930 barrels, ASME Sec VIII construction 
► Oil Pretreatment Slop – 1 tank, 500 barrels, cone roof 
► Fire Water/Utility Water – 1 tank, 24,100 barrels, cone roof 
► Demineralized Water – 1 tank, 3,000 barrels, cone roof 

 
Tanks with floating roofs will include double seals to prevent release of fugitives and odors.  Tanks with fixed 
roofs will include a vapor capture system and carbon filters to trap and prevent odors.  Tanks containing 
feedstocks and refined products will be contained with berms, with foam systems for fire suppression. 
 
RD and SAF will be moved from storage tanks and loaded onto trucks using loading arms at an effective rate 
of 400 gpm per truck, approximately 20 minutes per truck or approximately 30-45 minutes per rail car. The 
loading arms will have vapor recovery.  



 

 
Riverbank Industrial Complex  CEQA Addendum 
Aemetis Carbon Zero 1 Project 10 May 2023 

2.4.3 Outputs 
Table 2 summarizes the facility’s output streams. 

Table 2  Outputs 

Output Production Quantity Transportation Mode Shipment Quantity 
RD, SAF 

 
120 mln gal/yr of 

combined RD and SAF 
Rail or tanker truck 65 trucks or 15 rail cars 

per day (or combination) 
Naphtha 940 BPSD Rail or tanker truck 6 trucks or 2 rail cars 

per day (or combination) 
Wastewater 

Sludge 
4.8 TPD Removed in dumpsters – 

landfilled 
One dumpster removed 

every two days 
Salt Cake from 

Wastewater 
Treatment 

2.8 TPD Removed in dumpsters – 
landfilled 

 

One dumpster removed 
daily 

 
Spent Clay from 

Pretreatment  
12.9 TPD Removed in dumpsters. Spent 

bleaching earth can be 
blended into animal feed due 

to the high oil content. 

One dumpster removed 
daily 

 

Waste Oil 
(Gums) 

9,750 gallons/day gums 
produced when processing 

vegetable oils in the 
Pretreatment Unit 

Small volumes may be sent to 
wastewater treatment; large 
volumes removed via truck. 

Another name for these gums 
is soapstock and it can be sold 

for animal feed.   

2 trucks daily 

 

2.4.4 Utilities 
Table 3 lists utility inputs and outputs, including the quantity and source.  

Table 3  Utility Inputs and Outputs 

Utility Flow Rate Source Annual Flow Rate 
Water Supply 240 gpm RIC wells; potential backup 

supply from City water 
126,144,000 gallons 

Cooling Water 10,100 gpm Produced onsite Recirculating 
Steam 92,000 lb/hr Produced onsite Recirculating 

Natural Gas 3.29 MMSCFD PG&E 1,200 MMSCF 
Electricity 15 MW SFPUC and PG&E  15 MW 

Instrument air 1,400 SCFM Produced onsite 735,840,000 SCF 
Nitrogen 10,000 SCFH Produced onsite or delivered 87,600,000 SCF 

Wastewater 145 gpm Recycled in onsite WWTP and 
reused; backup connection to 

City sewer 

Recycled onsite 

Sanitary Wastewater Tbd City sewer Tbd 
Stormwater varies Retention ponds Varies 



 

 
Riverbank Industrial Complex  CEQA Addendum 
Aemetis Carbon Zero 1 Project 11 May 2023 

2.4.4.1  Water Supply and Uses 
Water used in the facility will be supplied by the onsite wastewater treatment plant and RIC wells. The facility 
will require 300 gpm of water supply, with approximately 60 gpm to be supplied by treated wastewater and 
the balance of 240 gpm from RIC wells.  The Facility will also treat collected stormwater to provide additional 
water supply.  The Facility will also potentially connect to the City water supply if needed:  
 
► Cooling Water - Several plant processes will use non-contact cooling water produced by an evaporative 

cooling tower that includes a cooling water basin, tower, two pumps, chemical treatment, and distribution 
circuits to deliver and receive back the cooling water. The cooling water will recirculate back to the cooling 
tower for reuse where additional water will be supplied to offset evaporation from the tower. 

► Fire Water - Fire water will be stored in a 24,100 bbl tank. Half of the total capacity is dedicated to firewater 
and the balance will be available for use as utility water for the plant.  

► Process Water - Plant process water will be supplied from the fire water storage tank. 
► Steam - A deaerator will provide boiler feed water for steam production. Most steam will be produced 

using energy from the reformer flue gases. An auxiliary boiler will produce additional steam using natural 
gas as fuel. A header system will distribute steam at different pressures throughout the facility. High 
pressure steam produced by the reformer will be de-superheated with boiler feed water to reduce the 
pressure. Steam condensate will be collected and returned as boiler feed water to reduce water make-up 
requirements. 

► Employee Washrooms/Breakroom – An onsite employee washroom and breakroom will be supplied with 
potable water from existing RIC wells or from City water. 

2.4.4.2  Natural Gas 
Natural gas will be used as fuel in heaters and the boiler. The natural gas can also be used as a backup 
feedstock to the reformer, but this is not expected to be necessary during regular operation. Natural gas will 
be supplied by Pacific Gas & Electric from its existing pipelines at the RIC.   

2.4.4.3  Electricity 
Electricity will be supplied by San Francisco PUC and Pacific Gas & Electric, both of which have on site 
connection points. 

2.4.4.4  Instrument Air 
The instrument air system will provide 110 pounds per square inch gauge (psig) compressed air to operate 
instruments and controls, and for general utility service inside the plant. The instrument air system includes:  
 
► Instrument air compressor package – Compresses air with electric motor-driven compressors, and includes 

air intake filter, two-stage rotary screw water-cooled air compressor, intercooling, water separation, 
aftercooling, aftercooler separation, lubrication, and control system 

► Wet air receiver – Stores the wet air from the compressor package 
► Instrument air dryer package – Dries the compressed air using pre-filtration, two-stage desiccant air 

drying, and post-filtration 
► Instrument air receiver – Provides steady pressure to system and serves as a reservoir in case of heavy 

demand 



 

 
Riverbank Industrial Complex  CEQA Addendum 
Aemetis Carbon Zero 1 Project 12 May 2023 

2.4.4.5  Nitrogen 
Nitrogen will be produced on site via air compression and pressure swing adsorption. Nitrogen will be used 
for compressor seals, blanket gas to tank, purging at unloading/loading equipment, and as a backup for inert 
purge gas for flare system. Additional N2 may also be purchased and delivered by truck. 

2.4.4.6  Wastewater Treatment 
The facility will treat process wastewater on site to create clean water for process use. The wastewater 
treatment plant (WWTP) includes: 
 
► Process wastewater sump – Collects process wastewater to be pumped to the Equalization tank 
► Equalization tank – Removes oil via steam sparging and oil skimming 
► pH neutralization system – Neutralizes pH using 50% sulfuric acid or 25% caustic soda 
► Coalescing plate unit – Removes free oil globules larger than 150 microns and solids 
► Dissolved gas flotation (DAF) – Recirculates clean effluent through pressurization of plant air to remove 

solids and skim oil 
► Anaerobic treatment system – Converts biological oxygen demand (BOD) and chemical oxygen demand 

(COD) into biogas via anaerobic microorganisms 
► Anchor channel biotreater tank – Clarifies and removes sludge from anaerobic treatment 
► Gravity filter – Removes suspended solids to meet requirements for water reclamation 
► Aerobic Digester Tank – Separates solids and liquids from sludge using plant air. Gases from the digester 

will go to a thermal oxidizer.  
► Filter Press – Concentrates sludge from aerobic digester tank into a cake that will be trucked offsite for 

disposal.  
► Recycle System – Treated and neutralized wastewater, filter backwash water and cooling tower blowdown 

are collected, equalized, softened and processed through a reverse osmosis system for reuse. 
► Crystallizer – Reject from the reverse osmosis system is sent to the Zero Liquid Discharge system 

comprised of a forced circulation crystallizer unit. 
 
The Facility will produce approximately 100 gpm of wastewater that will be processed onsite on a continuous 
basis. Intermittently, there will be about 45 gpm of additional wastewater from filter backwash and clean-in-
place streams that will also be processed in the WWTP.  WWTP will be designed to treat any hydrocarbons or 
contaminants that may be contained in the stormwater being managed onsite.  The WWTP will include storage 
for seven days of wastewater generation in case the WWTP is inoperable.  If the WWTP is down longer than 
7 days, then the facility will scale down operations to align with available wastewater capacities. The Facility 
is also expected to include a separate permitted connection to the City sewer to be used for backup. 
 
The RIC currently connects to the City sewer system for disposal of sanitary wastewater.  Aemetis’ Facility 
will also connect to this system for wastewater from lunchroom, employee showers, sinks, toilets, and similar 
sources. This is expected to be a small quantity in the context of the RIC total flows. 

2.4.4.7  Stormwater 
Stormwater run-off will flow through open site ditches and underground pipes that drain to a retention pond 
with a capacity of 52,400 cu ft. The retention pond will be located east of the current stormwater retention 
ponds on Parcel B of the RIC, sized approximately at 125 ft by 125 ft. Process areas that have potential to 
contaminate storm water with hydrocarbons or other unwanted chemicals will be curbed to prevent runoff 
from draining to the storm water system. Potentially contaminated water will be directed to a sump and 
pumped to the Wastewater Treatment Unit for treatment. The Facility will also be able to pump collected 



 

 
Riverbank Industrial Complex  CEQA Addendum 
Aemetis Carbon Zero 1 Project 13 May 2023 

stormwater from the retention pond for filtering and re-use as process water to reduce the facility’s raw water 
consumption.  

2.4.4.8  Thermal Oxidizers 
Two 7.6 million British thermal unit (mmBTU) thermal oxidizers will be used to combust exhaust gases prior 
to emission to the atmosphere.  The loading and unloading racks for both trucks and rail will include a vapor 
recovery system that will capture vapors and route them to the thermal oxidizers to prevent odors. 

2.4.4.9  Flare 
A standby flare will combust gases vented during a process upset prior to emission to the atmosphere. The 
flare has small natural gas pilot light, but it will combust gases only during unplanned venting and not during 
normal operations. 

2.4.4.10  Fire Protection 
The Facility will be designed with its own onsite fire protection equipment and systems in accordance with the 
California Fire Code and applicable NFPA guidelines. This design is currently expected to include: 
 
► Firefighting water storage tank (combined with the freshwater supply tank described above) 
► New firewater loop with hydrants around the site 
► Targeted firewater monitors for tanks and critical equipment 
► Cooling water spray on critical tanks for cooling 
► Foam stations for monitors at the fuel storage tanks 
► Firewater pumps (electric with diesel for emergency backup) 
► Firewater jockey pumps (electric and diesel) 
 
Aemetis final fire protection design and full requirements will be subject to review and approval by the City of 
Riverbank and fire officials when Aemetis seeks approval of building permits.  

2.5 Site Plan and Operations 

2.5.1 Site Plan 
Figure 6 below and Exhibit 2 to this Addendum show the Facility’s plot plan, including the general layout of 
equipment, buildings, and traffic flow of the facility. There will be two access points on Claus Road; the north 
entrance will be for entering truck traffic and the south entrance will be for exiting truck traffic as well as 
normal site traffic. The Facility will have its own truck scales for incoming and exiting vehicles.  
 
The Facility will include the following buildings:  
 
► Administration Building (existing 2,819 sf site building) 
► Warehouse (existing 9,600 sf site building) 
► Control Room 
► Analytical Lab  
► Truck Operator Shelter  
► Rail Operator Shelter  
► Guard Shacks (2) 
► Truck Canopy  



 

 
Riverbank Industrial Complex  CEQA Addendum 
Aemetis Carbon Zero 1 Project 14 May 2023 

► Rail Canopy 
► Compressor Shelter  
► Demin Water Equipment Shelter 
► Pretreatment Shelter 
► Wastewater Treatment Shelter 
 
Employee facilities include a lunchroom, lockers, and showers in the Control Room building. 

 

Figure 6  Site Plan 

 
Figure 7 shows a rendering of the street level view looking northeast from Claus Road, including expected 
fencing and landscaping. 